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This test report consists of 15 pages in total. It may be duplicated completely for legal use with the
approval of the applicant. It should not be reproduced except in full, without the written approval of our
laboratory. The client should not use it to claim product endorsement by CTC. The test results in the
report only apply to the tested sample. The test report shall be invalid without all the signatures of
testing engineers, reviewer and approver. Any objections must be raised to CTC within 15 days since
the date.
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TEST REPORT
ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

AMENDMENTS TO THE Seventh REVISED EDITION OF THE RECOMMENDATIONS ON THE
TRANSPORT OF DANGEROUS GOODS, MANUAL OF TEST AND CRITERIA
(KT R RYEENERERRAGETR) E-LRgir—
(Section 38.3: Lithium batteries)

Tested by (+ signature) ................. (AT HE g 7 —
WA (%44 /7 R
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QLA
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SR 2023 4F: 07 J 31 H @
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H VR T e Pl T B 7 -
AAAress ..o 7 BO1, Building A, Block 1, Anhongji Tianyao Plaza, Longhua A

District, Shenzhen, China &
Huhk GRINTIT Je 4 X BIR T RIS 41 X 22 25 B R ) 37 1 ¥k A J3 7B01
Manufacturer...............ccovevevennne.. Shenzhen Hua TianTong Technology Co.,Ltd
il PRI R IR TR 2 7
Add Floor 2, Building 3, Kaidieda Industrial District, No.97 Huaxing

TESS...uiiueeiteerreereereeeesreeeesseennes Road, Langkou Community, Dalang Street, Longhua District,

Hohk Shenzhen City, Guangdong, P.R. China

BRINTH S H6 XORIRBTIE TR AR XA 97 S U TALIX 3 #k 2 2

Standard........cocooooeeeiiii :

ﬁ‘;; ar ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3
Procedure deviation ............cccceo..... CNJA

TR A 22

Testresult ......ccccoovevvioiiiiiieee. :

oy £ 5 Pass

This test report is specially limited to the above client company and product model only, It may not

be duplicated without prior written consent of CTC Test.
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Samples TYPe ....ccccvvreeiieeeeeeeeeececiianl

[ ] Large battery [ ] Large cell

[ ] Small battery

FE R ] Small cell < Single cell battery
Mode |..eeues e e
Tl 2 3117
Ratings .....ovvvvieiis e 3,85V 6320mAh. 24.332Wh
HiEE D T
Trade mark ... cooveeveeiieeeeee e, B
P AR
Maximum charge voltage ..................... 4.4V
ROKFEH R '
Discharge cut-off voltage ..................... 30V
JC AL F .
Max. continuous charge
current............ 3000mA
RS TS LR
Max. continuous discharge current.......
\ N . 3000mA
ORISR IR
Dimension...........ccoooeiiiii L -90.7mm W : 59.3mm H - 5.9mm
Rt :90. : 59. : 5.
Shapenof cell .......ccoovieiiiiiiii
IS Prismatic
HLE TR ! !
Possible test case verdicts:
REF A REAHBIRS RIRIR:
Test case does not apply to the test
: N/A
object P
R ASE T % =
Test item does meet the requirement P(ass)
I H 55 bR e I 2R Hk
Test item does not meet the .
) F(ail)
requirement
ANE%

DT H ARG FR e i 2R

Test conclusion B4

The Rechargeable Li-ion Battery submitted by SHENZHEN GOTRON ELECTRONIC CO., LTD
are tested according to Section 38.3 of Seventh revised edition of Recommendations on the Transport
of Dangerous Goods, Manual of Test and Criteria ( ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3).

H FF A PR R I T et B R A PR 2 Wk A R HLV A R R A B B T, R R T E R S BRI

o S BRI A AR HE T ) SR-ERRABIT — 28 38.3 TREAT A .

Test result: Pass

B R: Eid
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pH|

SOMENAT BB ERRRS

tion and Accreditation Administration of the People’s Republic of China

For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn

[ = 4 Z\


http://yz.cncaic.cn/
http://www.sz-ctc.org.cn

Report No.: CTC20231310S01

AR

Http://www.sz-ctc.org.cn

[ . CONCLUSION it

ITEM I H SAMPLENUMBER # %5 | STANDARD #5i#t CONCLUSION it
Altitude simulation P
e AR
Thermal test P
FR . _
Vibration Sg.(;hon ?8RS of Sever;tht.rewsed
e B1-B10 edition of Recommendations on P
the Transport of Dangerous
Shock
. Goods, Manual of Test and P
! Criteria
External short (ST/SG/AC.10/11/Rev.7/Section
circuit P
i 38:3)
5-1 CRT R i B s i)
i C1-C10 WA AR T S5-GiEiT p
71953 h s
fiR 56 38.3 i
Overcharge B11.818 p
TR i
Forced discharge C11-C30 P
SR 1 T FE i
Notes #7F:
ITEM 5 H SAMPLE NUMBER ¥ &% STATE 'R&
B1-B5 at first cycle, in fully charged state
AN A SR A I e A RS
T.1-T.5 ——
B6-B10 after 25 cycles ending in fully charged state
5 RSB T R A e e s RS
C1-C5 at first cycle at 50% of the design rated capacity
SNBSS R A ) g L B B UE A 50%
T.6 after 25 cycles at 50% of the design rated capacity
C6-C10 B A A A O R B A e 3 R T A E A
50%
B11-B14 at first cycle, in fully charged state
AN AR OB I e A RS
T.7 ——
B15-B18 after 25 cycles ending in fully charged state
5 A T R A e e s RS
C11-C20 at first cycle, in fully discharged state
H— B A BOE A ) e RS
T.8 —— -
C21-C30 after 25 cycles ending in fully discharged state
B A B A O A e A RS
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NO.%= 5 Instrument Name {{ 28 &Z K
BAOO1 Simulated high altitude and low pressure test chamber
AL v A e iR A
BAQOS CTS 20V5A Charge and discharge tester
CTS 20V5A 7oA
BAOO9 CTS 20V10A Charge and discharge tester
CTS 20V10A 785 LAY
BAO10 Programmable high and low temperature test box
A S R 1 e A
Electrical vibration testing system
BAO13 AR AR R
BAO14 Drop style shock testing machine
s FEA U i o X 5e AL
BAO11 Temperature control type battery short circuit testing machine
T A7 7Y F R R AL
Battery extrusion tester
BA00S eI LR R L
Battery impact tester
BA0O3 e kL
DC source
SA002 DC HLifiE
electronic scales
SA045 HL T
Electric Load
SA039 T
Digital caliper
SA091 B R R
Desk thermometer
BA020 SREILIE
Desk thermometer
BAQ22 £ R
Digital multimeter
BA029 T i
Data Acquisition
SA078 MR A

FEEZFIMENTESEEZERS
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I[II. TEST METHOD AND RESULT i 7 V£ 45

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

/N BN B FE I M 3R AT RS T1 & T5. 38 T6 28 T8 Bifd IR Iy A st ik 1) s Bl Ha b
BRI T7 o) DU A R S 75050 T1 28 T5 Al A AR AR A kA7, DAAEIIAE 5 7 F e P R T

In order to quantify the mass loss, the following procedure is provided.

Mass loss(%) = (M1—Mz) /M1x100

Where M;is the mass before the test and M- is the mass after the test, When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.

R AR B ABUE AT R R

FETER (%) = (Mi—M2) /M1x100
X My 2RI HT I R, Mo 2RI E iR . Wi E SR AR N RITIEE, BRI T & 47

Mass M of cell or battery Mass lost limite
RO BEBEE M FREHRERE
M<1g 0.5%
19<M<75g 0.2%
M>75g 0.1%

Test T.1: Altitude simulation &2l

Test procedure IRKAFEF:

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature (20 + 5 C).

S HR AT LA R A KT 11.6kPa FIFRSER A (20C+5°C) AR D 6 /AT,

Requirement E K.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

WMRTCIRI . TCHER . oA BRI K, BRI Bt Bt 7R 1K 56 5 T % L AR
THAEFATIXDUAIE BT 28 HL R 1) 90 % , HUESFIHIMEDfF &I — 2K . A RHIEMERANEH T %48
JEC5E RS B ES: A S AT L

Result 453 :

The samples B1-B10: No leakage, no venting, no disassembly, no rupture and no fire. The data
see table 1.

%59 B1-B10 HURE R : oI EHER. oA, ERCRATCE KR, HAEE 1.

EY B2

Test T.2: Thermal test ZJIi&
Test procedure MR :
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 +

2 C, followed by storage for at least six hours at a test temperature equal to-40+ 2 C. The

maximum time interval between test temperature extremes is 30 minutes. This procedure is to be

repeated until 10 total cycles are complete, after which all test cells and batteries are to be stored for

24 hours at ambient temperature (20 £ 5 C). For large cells and batteries the duration of exposure to

the test temperature extremes should be at least 12 hours.

BRI LA AR IR I TR 55 T 72°C22°C MFTE D 6 /M, FEE AR IR E S5 T-40C+£2°C
AR 6 /NI YA AR T TR ) d K I TR] (] By 30 Zp b e X — i AEANE 10 IR, BEH

P R AE SRR B 20°C£5°C T AFIN 24 /N o X TR BL HEO AT s, % W v 1 00 Tk 2 ) I 1) 22 20

NN 12 N,

Requirement ZER:

EATEEEBERS
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Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

WMRTCHH . TTHER S TofiR . ORI E K, AR R0 B BRI AR RS 5 T 2% s AMIG
THAERATXIOALS HUOT RS UL 90 % , WS EDFF &1 — 23R . AR R ERAE ] T 5784
T e R A ARG FL S R R

Result £5%:

The samples B1-B10: No leakage, no venting, no disassembly, no rupture and no fire. The data
see table 2.

%54 B1-B10 (UREAL: ol EHER. OMA. ERCRATEE KR, Hdl WE 2.

Test T.3: Vibration #&3h

Test procedure HllRFEFF:

Cells and batteries are firmly secured to the platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit the vibration.The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One of the directions of vibration must be perpendicular
to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more
than 12 Kg (cells and small batteries),and for batteries with a gross mass of more than 12Kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 g» is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is
then maintained until the frequence is increased to 200 Hz.

For large batteries: from 7 Hz a peak acceleration of 1 g, is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 2 gn occurs (approximately 25 Hz).A peak acceleration of 2 g, is then
maintained until the frequence is increased to 200 Hz.

RS AR K [ TR &, EASGERSATE, JEReEm rl SEAE R IR S) . IR3) R IE XK
T, XTEGHRIEAE 7 #2281 200 222 18], FEEIR] 7 #62%, BEFERN 15 4rdh. X — RSN FEA =4
HRH E L R 22 R T AL RN DT R AT 12 0K, RN 3 /N

WO EIR AR, R TEA L 12 T30 (RS R E i CRGESAI/N B ), FIxT 12 5 A& 5 K
Rt KBS A B ANIE

X RS ANRL I N 7 BRZETTAR, IRER 1gn FUBCRINIR L, ERIHRLE] 18 2% . REHIRIE
TRAFE 0.8 2K (EURFE 1.6 ZK) , JENG ISR B 2B R IE LA F] 8gn (MFLI N 50 #i2%) o K
RN FE AR FFLE 8gn ELEISNZEIE N2 200 H2%

PRI N7 BF2ETT00, OREF 1gn ISR, B RRRILS] 18 22, 85 KRR ORI (E
0.8 =K (SVWF% 1.6 Z=K) , JEMIINAR B BB RIE AR 29, PAFLIN 25 Hi2E) o K HRmE
JELRFRAE 200 BRI HE N E] 200 ##2% .

Requirement ZR:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly,

no rupture and no fire during the test and after the test and if the open circuit voltage of each test
cell or battery directly after testing in its third perpendicular mounting position is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

W AGRE AL 5 0B e THER. OR . BRERATEE K, I AR S e i e 28 =
At B 22 3 07 b BRI 5 S B P4 ) T R AN D TAEBEAT IX — B0 T FEL S 1) 90% , RGBT Fi i B 4+F
BARTE R . A KR ERANE 5 78 2 ORIRES iR 58 S AR .

Result &%

The samples B1-B10: No leakage, no venting, no disassembly, no rupture and no fire. The data

see table 3.

For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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%59 B1-B10 HURE R : oI TEHER. oA, ERCRATCE KR, Hdli W3k 3.

Test T.4: Shock 7

Test procedure JiREF:

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which
will support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g, and pulse duration
of 6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration
of 50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass
of the battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for
large batteries. The formulas below are provided to calculate the appropriate minimum peak
accelerations.

Battery Minimum peak acceleration Pulse duration
150 gn or result of formula
. 100850
Small batteries Acceleration(gn)= | ( - ) 6ms
mass

whichever is smaller
50 gn or result of formula

. 2000
Large batteries Acceleration(gn)= [ S) 1ms
mass

whichever is smaller
* Mass is expressed in kilograms

Each cell or battery is subjected to three shocks in the positive direction and to three shocks in the
negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

I O I FH MR A ST A A R A B b, SRS A S R Y B 2 e T

AN A B2 VB N8 150gn FIBK PR HFEEIN 7] 6 AP IE X B i . 4k, RIYHLEAIE %
WA NI BE 50gn FH K RFE I (8] 11 2280 (1) 2 1E 52 ik it

BN L TR 28 52 2 T S B e 1 Ve 0 ook 2 B e T b R B B o /N F B P Bk R R IT (6] 6 22
b, KA 11 28, NERAER 2 M SRt 5508 2 1 f /NI R 0 e

F I F /N AR D 3k 2 ik R LI )
150 gn BRA XSS R, BOLBUME

e o | 100850 6 Zfb
50 gn B A RIIAR, BHE/ME

20000 =5h
I (gr)= (_j 11 =

NI

KT Lt .
mE
* R LA TN AL RIS

B HES B VB ZAE = AN BAREE B0 S e e T AL IR DT [ 252 =y, HEE LR TT M4 5% =R
i, EBHLAZ 18 i .

Requirement E3K:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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WERTCIN . THFR s TERERAITEE K, HAA RS f ot B b 72 050 5 I T % f AN
T HAE AT X BHAK AT T EE BRI 90 %, HLSHI MBI FF 50X — 2R . AR RN ZERAEH T 564
T IR S AR 6 HL AR M FEL I

Result £ 3:

The samples B1-B10: No leakage, no venting, no disassembly, no rupture and no fire. The data
see table 4.

%54 B1-B10 (URERL: ol EHER. WA, EBERATEE KR, kg 4.

Test T.5: External short circuit #Mi5E

Test procedure MliREF:

The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 57 = 4 “C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1 ohm at 57 + 4 °‘C. This short circuit condition
is continued for at least one hour after the cell or battery external case temperature has returned to 57
+4C.

I HUES AT FLLAE 574 CIIIAERIREE S, Sz AhHIBH /N T 0.1 BRABH A B a0, ot I [ 4 2 380 vl
OBl L TR K R B 57+4°C kg 2 /b 1 /N .

Requirement ZE3R:

Cells and batteries meet this requirement if their external temperature does not exceed 170 ‘C
and there is no disassembly, no rupture and no fire during the test and within six hours after the test.

W R HE AT HL I AR R FEANEE L 170°C, 6 /NI N TEARIR . TeRRANTEAE K, B4 HE A HL b &
HIXEK,

Result £&5%:

The samples B1-B10: No disassembly, no rupture and no fire. The data see table 5.

%54 B1-B10 (REAL: MR ERCERALEE KR, Bk WL 5.

Test T.6: Impact/Crush &/ &

Test procedure JiREF:

Impact (applicable to cylindrical cells not less than 18mm in diameter)

Note: Diameter here refers to the design parameter (for example the diameter of 18650
cells is 18.0mm)

This test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm
diameter bar is to be placed across the center of the sample. A 9.1 kg mass is to be dropped from a
height of 61 + 2.5cm onto the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and

perpendicular to the longitudinal axis of the 15.8 mm + 0.1 mm diameter curved surface lying
across the centre of the test sample. Each sample is to be subjected to only a single impact.

B GEHTEEANDMT 18 2RI R B

F: WAEARRITSH (Fl: 18650 HISKIERZN 18 ZXK)

K IO ot FH B0 LSS BT A R T — AN P I L, K — BN 156.8 KRB
W ERCE S, K BTEN 9.1 TR 6142.5 JEK IR /& BEV& R R il o

Pz i), VR 5P H I R AT T SRS IRRE O I AT 15.840.1 20K i R AN
R, B MAE RS .

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18
mm in diameter)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual
with a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued
until the first of the three options below is reached.

(a) The applied force reaches 13 kN + 0.78 kN;
Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a
pressure of 17MPa is reached on the hydraulic ram.
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.

For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell
is deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only.The test sample shall be

observed for a further 6 h.The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

P GERTHRER. 83, B/ AmaSMER/MT 18 2RI B B
R R B TC A R TBE PN T IID Z [R5 T, 5515 70 BEIBETINOR, 8 58 — Ak b AR B2 K200
1.5 KMo B FREEEAT, BRI =ML —:
()it it 7y &Ik %) 13 T4+ 0.78 T2,
fltn: H—MEZEEAR 32mm KRR TI /. BRI S 773k 2] 17 JRi .
(b) LS T L R R AR b 100 224K
()N A IR B4R S E 1) 50% B A _E
—HIRBEORE ) R NRE 100 Z2RECEE, s ASTE B R R L) 50%,  RIAT R %

7o
AT B AR 2 PO N N e B P — TRt 1, L0/ T3 2 RO N PR R T e, [T TR HE R A

I\t 2 L ) I e

FEAS R L BT HE R — IR B e RS AR SR 5% 6 /N, e A H 22 i R Al I A
BRI ) O B T A RS HEAT

Requirement E3X:

Cells and component cells meet this requirement if their external temperature does not exceed
170 C and there is no disassembly and no fire during the test and within six hours after this test.

TSR WS BT HE A R R B N AN 170°C, I HLAE RIS AR A IR 45 S 6 NNk 2 T
RN TCA K, AT TC A RS B AT & AR T K

Result £553: The samples C1-C10: No disassembly and no fire. The data see table 6.

C1-C10 MFE i : MR HE KIS, HdE WK 6.

Test T.7: Overcharge it E 7 H

Test procedure AR :

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

A 2 FE it |7 i) B R R 2R 0 L AR AR AR L, AR i) L
(@) K HAEFF I 78 H R S AV 18V, AT ) i/ 78 R L VA% 2 5 ) 50h 5 i K 7 L P B
& 22V W TR RN
(b)an )~ K HEFF ) 70 H L s 18V, AR A de /N 78 FL RS 1% 1.2 A5 T Kb o B K 7 L R I

20+£5°C A EEIR L T, IR HFEE 24 /i,

Requirement E K.

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

IR PRI 5 7 RN, RIGMHAMTEE KR KL

Result 45 3:

The samples B11-B18: No disassembly and no fire. The data see table 7.

959 B11-B18 fREf: MR E KIS, BHEWNEKT.

Test T.8: Forced discharge &%/
Test procedure X2
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Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the initial test current (in ampere).

FEIREGIR LN, B HOCEREAE 12V B B R e T o scR, It LA B IR SR 45 A ST AR H
TG 48 5 1 fs R H HL

T € TR0 FELVAIE S B I DU 3 RSB PR DR /IR D R AR BOR SRAT 1 B 10 i A T8 P P )

UMD NEGE B R BRI R (225 S

Requirement ZE3R:

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during
the test and within seven days after the test.

IR PRI 5 7 RN, RGN TCE KR K.

Result 45 %

The samples C11-C30: No disassembly and no fire. The data see table 8.
%5y C11-C30 HIFE Al : ToMRiAMTICE KIS, Hids W& 8.

IV. TEST DATE JljiX %

Table 1: Altitude simulation / & 1: EaE

Ma;s(g) Voltage(V)

s (V .
No.%w 5 M1 DﬁME;(g) Mass loss OCV1 EE(E“,(V; V;Ed%wt
(Frg—tgst (Aftgr test Rk (‘Pr‘e—tAeAst (Aftgr test (2%8(\,2)

MCHT) Mi)s) (%) MiHD) M=)
B1 77.006 77.006 0.000% 4.37 4.37 100.00% P
B2 77.959 77.958 0.001% 4.38 4.37 99.77% P
B3 77.518 77.516 0.003% 4.37 4.36 99.77% P
B4 77.139 77.139 0.000% 4.36 4.36 100.00% P
B5 77.100 77.099 0.001% 4.37 4.37 100.00% P
B6 77.336 77.336 0.000% 4.37 4.36 99.77% P
B7 77.219 77.219 0.000% 4.36 4.36 100.00% P
B8 76.674 76.673 0.001% 4.37 4.36 99.77% P
B9 77.731 77.730 0.001% 4.37 4.37 100.00% P
B10 77.244 77.244 0.000% 4.37 4.37 100.00% P
S R I o er amimstmion afne acsio Ao of cnina - s st
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Table 2: Thermal test / & 2: #Jllik
%ﬁﬂm ngdw
= E(V .
No. s [ M1 M2(g) Mass loss | OCV1 oc(v; . V‘;ﬁ‘%"t
(Fr?—gst (Aftgr test Rk (‘Pr‘e—tAeAst (Aftgr test (290%)
UURENEDD) M) (%) AT M)
B1 77.006 76.986 0.026% 4.37 4.28 97.94% P
B2 77.958 77.937 0.027% 4.37 4.29 98.17% P
B3 77.516 77.500 0.021% 4.36 4.28 98.17% P
B4 77.139 77.122 0.022% 4.36 4.27 97.94% P
B5 77.099 77.078 0.027% 4.37 4.29 98.17% P
B6 77.336 77.320 0.021% 4.36 4.28 98.17% P
B7 77.219 77.200 0.025% 4.36 4.27 97.94% P
B8 76.673 76.653 0.026% 4.36 4.27 97.94% P
B9 77.730 77.714 0.021% 4.37 4.28 97.94% P
B10 77.244 77.222 0.028% 4.37 4.28 97.94% P
Table 3: Vibration / & 3: #Z3)
No. s [ M1 Mo | Wassioss | OGVA 0CV2 . V‘;ﬁ‘%"t
(Fr?—gst (Aftgr test Rk (‘Pr‘e—tAeAst (Aftgr test (290%)
MCHT) M=) (%) MiHD) M)
B1 76.986 76.985 0.001% 4.28 4.28 100.00% P
B2 77.937 77.937 0.000% 4.29 4.28 99.77% P
B3 77.500 77.500 0.000% 4.28 4.28 100.00% P
B4 77.122 77.121 0.001% 4.27 4.27 100.00% P
B5 77.078 77.078 0.000% 4.29 4.28 99.77% P
B6 77.320 77.318 0.003% 4.28 4.27 99.77% P
B7 77.200 77.199 0.001% 4.27 4.27 100.00% P
B8 76.653 76.653 0.000% 4.27 4.27 100.00% P
B9 77.714 77.713 0.001% 4.28 4.28 100.00% P
B10 77.222 77.222 0.000% 4.28 4.27 99.77% P

] [ SR IMIEIA R e E I 2 5
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Table 4: Shock / & 4: &%
Mass(g) Voltage(V)
& (9) BAE(V) .
No.&s [ M1 M2 Mass loss | OCV1 0CV2 . V‘;ﬁ‘%"t
(Pre-test (After test Rk (Pre-test (After test (290%)
MCHT) M) (%) MiHD) M)
B1 76.985 76.985 0.000% 4.28 4.28 100.00% P
B2 77.937 77.936 0.001% 4.28 4.27 99.77% P
B3 77.500 77.500 0.000% 4.28 4.27 99.77% P
B4 77.121 77.121 0.000% 4.27 4.27 100.00% P
B5 77.078 77.077 0.001% 4.28 4.28 100.00% P
B6 77.318 77.317 0.001% 4.27 4.27 100.00% P
B7 77.199 77.199 0.000% 4.27 4.27 100.00% P
B8 76.653 76.652 0.001% 4.27 4.26 99.77% P
B9 77.713 77.713 0.000% 4.28 4.27 99.77% P
B10 77.222 77.222 0.000% 4.27 4.27 100.00% P
Table 5: External short circuit / & 5: MR
No.2m & B1 B2 B3 B4 B5 B6 B7 B8 B9 B10
Peak
temperature &% | 57.8 | 57.7 | 576 | 57.7 | 576 | 57.8 | 57.7 | 57.7 | 576 | 57.6
HiRE(C)
Verdict J5& P P P P P P P P P P
Table 6: Crush / & 6: Ik
No.m & C1 Cc2 C3 C4 C5 C6 Cc7 C8 C9 C10
Peak
temperature & | 23.3 | 233 | 234 | 233 | 235 | 233 | 234 | 234 | 232 | 23.2
HiRE(C)
Verdict J5& P P P P P P P P P P
Table 7: Overcharge / & 7: TFEFRHE
No.% 5 B11 B12 B13 B14 B15 B16 B17 B18
Verdict 5 P P P P P P P P
Table 8: Forced discharge / & 8: &I E
No.%i 5 C11 C12 C13 C14 C15 C16 Cc17 Cc18 C19 | C20
Verdict #|& P P P P P P P P P P
No.%i 5 C21 C22 C23 C24 C25 C26 c27 Cc28 C29 | C30
Verdict $|& P P P P P P P P P P
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V. THE PHOTO OF SAMPLE #f 5 & Fr

39 A\ warning:
Easy to burn and explode!

Fig. 1
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